1.4 LUV
Engine Components List
Based off 2013 Cruze

iy
ml ——

PR ERGE

DEPOT.COM



UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-012) 2013-2016 PL69 INTAKE MANIFOLD
SHIELD/COVERS (LUV/1.4B) >

1P00-012 04/02/2010




UM YTHIYIIL Y £V TV Julividl TViViVio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-012) 2013-2016 PL69 INTAKE MANIFOLD
SHIELD/COVERS (LUV/1.4B) >

Call Part # Group H Description Usage Year Qt

1 55568393 | 03.265 EMBLEM, ENG PL69 (LUV) 2013 - 2016 01
(CHEVROLET)
(W/SHIELD) (Service
Lane Part)

2 55586790 |01.758 CAP, OIL FIL (INCLS 3) | PL69 (LUV) 2013-2014 01
(STAMPED 5W-30)
(ACDelco #FC245)

(Service Lane Part)

3 90448217 | 01.758 SEAL, OIL FIL CAP (O | PL69 (LUV) 2013-2016 01
RING) (PART OF 2)
(INNER DIAMETER
37MM) (Service Lane
Part)




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-013) 2013-2016 PL69 ENGINE ASM &

PARTIAL ENGINE (LUV/1.4B) >
1P00-013 06/30/2010




UM YTHIYIIL Y £V TV Julividl TViViVio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-013) 2013-2016 PL69 ENGINE ASM &
PARTIAL ENGINE (LUV/1.4B) >

Call Part # Group H Description Usage Year Qt
y

1 NS ENGINE, 1.4 L (86 CID) 2013 - 2016

2 12668772 | 00.000 ENGINE, GASOLINE PL69 2013 - 2015 01

(SERVICE NEW) (IF (LUV,MF3,MR5)
SERVICE ENGINE
55578531 IS USED
FOR ENGINE
APPLICATION WITH A
BLOCK HEATER, OIL
PAN MUST BE
SWAPPED OUT FOR
EXISTING OIL PAN) (5-
GROOVE BLANCER,
SWAP WHERE
APPLICABLE)

2 55578531 | 00.000 ENGINE, GASOLINE | PL69 2013 -2015 01
(SERVICE NEW) (IF (LUV,MF3,MR5)
SERVICE ENGINE
55578531 IS USED
FOR ENGINE
APPLICATION WITH A
BLOCK HEATER, OIL
PAN MUST BE
SWAPPED OUT FOR
EXISTING OIL PAN)




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-004) 2013 PL69 ENGINE ASM-1.4L L4 PART 4
OIL PUMP,PAN & RELATED PARTS (LUV/1.4B) >
400 1P00-004 06/24/2014




UM YTHIYIIL Y £V TV Julividl TViViVio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-004) 2013 PL69 ENGINE ASM-1.4L L4 PART 4
OIL PUMP,PAN & RELATED PARTS (LUV/1.4B) >

Call Part # Group H Description Usage Year Qt
y
300 55595611 00.206 COVER, ENG FRT PL69 (LUV) 2013-2013 01

(WITH O/PMP &
W/PMP) (INCLS
310,443,448,449)
(DOES NOT INCL
PLUG 11099272, MUST
ORDER SEPERATELY)
(ALSO SERVICES
OPTIONAL P/N
25195406) (Service

Lane Part)

301 11099541 | 00.206 BOLT, ENG FRT CVR PL69 (LUV) 2013 -2013 12
(M6X1X42) (Service
Lane Part)

308 55353187 | 01.609 VALVE, OIL PRESS PL69 (LUV) 2013 -2013 01

RLF (OIL PUMP)

(Service Lane Part)

309 55352597 | 01.609 SPRING, OIL PRESS PL69 (LUV) 2013-2013 01
RLF VLV
(REGULATOR)
(Service Lane Part)

310 55567755 | 01.609 PLUG, OIL PRESS RLF | PL69 (LUV) 2013-2013 01

VLV BORE (PART OF
300) (Service Lane
Part)

320 55562793 | 00.207 GASKET, ENG FRT PL69 (LUV) 2013-2013 01
CVR (ACDelco
#55562793) (Service
Lane Part)

326 55564507 | 00.206 BOLT, ENG FRT CVR PL69 (LUV) 2013-2013 02
(M6X1X60) (Service
Lane Part)

327 11099551 | 00.206 BOLT, ENG FRT CVR PL69 (LUV) 2013-2013 04
(M6X1X52) (Service
Lane Part)

334 11094791 | 00.206 BOLT, ENG FRT CVR | PL69 (LUV) 2013-2013 02
(M10X1.5X45 TORX)
(9.173) (Service Lane
Part)

335 25193519 | 00.213 SEAL, CR/SHF FRT OIL | PL69 (LUV) 2013-2013 01
(ACDelco #296-26)

(Service Lane Part)




400

55574244

01.516

INDICATOR, OIL LVL
(INCLS 401) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

401

55594385

01.516

SEAL, OIL LVL IND (O
RING) (PART OF 400)
(ACDelco #55594385)

(Service Lane Part)

PL69 (LUV)

2013-2013

02

402

55593189

01.837

CAP, OIL FLTR (INCLS
403) (PART OF 418)
(MARKED HENGST)
(ACDelco #55593189)

(Service Lane Part)

PL69 (LUV)

2013-2013

01

403

55593191

01.844

SEAL, OIL FLTR CAP
(O RING) (PART OF
402,404,418) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

404

25195785

01.836

FILTER KIT, OIL (INCLS
403) (PART OF 418)
(MARKED W/UFI)

PL69 (LUV)

2013-2013

01

404

55594651

01.836

FILTER KIT, OIL (INCLS
403) (PART OF 418)
(MARKED W/HENGST)
(ACDelco #PF2257G)

(Service Lane Part)

PL69 (LUV)

2013-2013

01

405

NS

VALVE, OIL FLTR CHK
(PART OF 418)

2013-2013

406

NS

ADAPTER, OIL FLTR
(PART OF 418)

2013-2013

407

55565952

01.540

HOSE, ENG OIL CLR
COOL INL (ACDelco
#55565952) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

408

11570871

08.948

CLAMP, SPRINGBAND,
23MM NOMINAL
DIA,12MM WIDTH,
STEEL, GRAY ROBO.
(ENG OIL CLR OTLT
HOSE)

2011-2013

02

409

55565382

01.540

PIPE, ENG OIL CLR INL
(INCLS 413) (PART OF
418) (ACDelco
#55565382) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

410

11096082

01.540

BOLT, ENG OIL CLR
BRKT ("E12", M8X40
TORX) (Service Lane
Part)

PL69 (LUV)

2013-2013

03




411

11101291

03.342

BOLT, TURBO COOL
FEED PIPE (M6X10)
(E10) (4.730) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

412

55353320

01.540

BOLT, ENG OIL CLR
INL PIPE (PART OF
418) (Service Lane
Part)

PJ,PLE9

2011-2013

01

413

55568540

01.550

SEAL, ENG OIL CLR
PIPE (O RING) (PART
OF 409,418) (ACDelco
#55568540) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

413

90467373

01.516

SEAL, OIL LVL IND (O
RING) (ON
INDICATOR) (ACDelco
#90467373) (Service
Lane Part)

PL69 (LWE)

2013-2013

02

414

55576784

01.800

INSULATOR, ENG OIL
PRESS IND SW HSG

(Service Lane Part)

PL69 (LUV)

2013-2013

01

415

55581588

01.800

SWITCH, ENG OIL
PRESS IND (W/SEAL)
(ACDelco #55581588)

(Service Lane Part)

PJ,PLE9

2011-2013

01

416

NS

VALVE, OIL FLOW CHK
(PART OF 418)

2013-2013

417

11101291

03.358

BOLT, TURBO OIL
FEED PIPE (M6X10)
(E10) (4.730) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

418

55566784

01.540

COOLER, ENG OIL
(W/FLTR) (INCLS 402-
406,409,412,413,416,41
9-421,423-425) (OIL
FILTER CAP MARKED
HENGST) (ACDelco
#55566784) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

419

55568539

01.844

GASKET, OIL FLTR
HSG (PART OF 418)
(ACDelco #55568539)

(Service Lane Part)

PL69 (LUV)

2013-2013

01

420

55353320

01.540

BOLT, ENG OIL CLR
(PART OF 418)

(Service Lane Part)

PJ,PLE9

2011-2013

06

421

NS

CORE, ENG OIL CLR
(PART OF 418)

2013-2013




422

55568540

01.550

SEAL, ENG OIL CLR
PIPE (O RING) (PART
OF 436) (ACDelco
#55568540) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

423

NS

VALVE, OIL FLOW CHK
(PART OF 418)

2013-2013

424

55568536

01.550

SEAL, ENG OIL CLR
INL PIPE (O RING)
(PART OF 418) (USED
WITH FILTER CAP
MARKED HENGST)

(Service Lane Part)

PL69 (LUV)

2013-2013

01

425

55565385

01.550

SEAL, ENG OIL CLR
HSG (PART OF 418)

(Service Lane Part)

PL69 (LUV)

2013-2013

01

426

55573136

01.531

NOZZLE, PSTN OIL

(Service Lane Part)

PL69 (LUV)

2013-2013

04

427

55565434

01.430

BAFFLE, OIL PAN

(Service Lane Part)

PL69 (LUV)

2013-2013

01

428

55573111

01.426

PAN, OIL (INCLS 430-
433) (W/BOLT, SCREW
& RETAINER) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

429

11517518

08.900

BOLT,
HFH,M6X1X20,17.9
THD,14.2 0.D.,.9.8,TIN
ZN (OIL PAN) (ACDelco
#11517518) (Service
Lane Part)

2011-2013

16

430

55569307

01.456

SEAL, OIL PAN DRN
PLUG (O RING) (PART
OF 428,431) (DIA 20 X
2) (ACDelco
#55569307) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

431

55568037

01.453

PLUG, OIL PAN DRN
(INCLS 430) (PART OF
428) (M14X1.5X25)

(Service Lane Part)

PL69 (LUV)

2013-2013

01

432

11056093

08.970

PLUG, CUP
TYPE,34MM DIA, STL
(PART OF 428)

(Service Lane Part)

2011-2013

01

433

55562723

01.656

SCREEN, O/PMP
(PART OF 428)

(Service Lane Part)

PL69 (LUV)

2013-2013

01




434

11097981

01.430

BOLT, OIL PAN BFL
(M6 X 16MM, "E10")
(0.206) (Service Lane
Part)

PL69 (LUV)

2013-2013

08

435

11101291

01.540

BOLT, ENG OIL CLR
OTLT PIPE (M6X10)
(E10) (4.730) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

436

55583808

01.540

HOSE, ENG OIL CLR
COOL OTLT (INCLS
422,437,438)
(ASSEMBLY) (Service
Lane Part)

PL69 (LUV)

2013-2013

01

437

11570871

08.948

CLAMP, SPRINGBAND,
23MM NOMINAL
DIA,12MM WIDTH,
STEEL, GRAY ROBO.
(PART OF 436)

2011-2013

01

438

55583807

01.540

HOSE, ENG OIL CLR
(PART OF 436)

(Service Lane Part)

PL69 (LUV)

2013-2013

01

439

90572594

01.540

CLAMP, ENG OIL CLR
COOL OTLT HOSE
(GRAY) (27 NOM DIA,
12 WIDTH)
(SPRINGBAND) (8.846)

(Service Lane Part)

PL69 (LUV)

2013-2013

01

440

NS

RING, O/PUMP VANE
(*KIT1)

2013-2013

441

NS

ROTOR, O/PMP VANE
(*KIT1)

2013-2013

442

NS

VANE, O/PUMP (*KIT1)

2013-2013

443

NS

PIN, O/PMP SLIDE PIV
(PART OF 300)

2013-2013

444

NS

SLIDE, O/PMP (*KIT1)

2013-2013

445

NS

SPRING, O/PMP SLIDE
SEAL (*KIT1)

2013-2013

446

NS

SEAL, O/PMP SLIDE
(*KIT1)

2013-2013

447

55562794

DISCON

SPRING, O/PMP SLIDE

PL69 (LUV)

2013-2013

01

448

NS

PIN, O/PMP SLIDE SPR
(PART OF 300)

2013-2013

449

NS

COVER, O/PMP (PART
OF 300)

2013-2013

450

11093891

01.723

BOLT, O/PMP CVR
(M6X14) (Service Lane
Part)

PL69 (LUV)

2013-2013

08




451 12378521 | 08.800 SEALANT, RTV 2011-2013 01
ENGINE SILICONE
5.30Z CART (OIL PAN)
(ACDelco #10-2010)

K01 55574770 | 01.652 PUMP KIT, OIL (INCLS | PL69 (LUV) 2013-2013 01

440-442,444-446)

(Service Lane Part)




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-001) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 1 CYLINDER BLOCK & INTERNAL PARTS (LUV/1.4B) >

1P00-001 10/02/2014




VUPyI Iyl o AV IJ Julividl Vil o
Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-001) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 1 CYLINDER BLOCK & INTERNAL PARTS (LUV/1.4B) >

Call Part # Group H Description Usage Year Qt
y
100 NS BLOCK, ENG 2013 -2016
(PARTIAL MCHG)
101 11056321 | 08.971 PLUG, 2011 - 2016 03

M14X1.5NPTX10MM,ST
L,PHOS,7MM DRIVE
(ENG BLK OIL GAL)

(Service Lane Part)

102 90351708 | 00.685 PIN, TRANSAXLE LOC | PL69 2013-2016 02
(18.5MM OD X12MM (LUV,MF3,MH8,MR
LONG) (0.219) (Service | 5)

Lane Part)

102 90351708 | 00.685 PIN, TRANSAXLE LOC | PL69 2012 - 2014 02
(18.5MM OD X12MM (LUJ,MF3,MR5)
LONG) (0.219) (Service

Lane Part)
103 55571538 | 00.669 BOLT, A/TRNS FLEX PL69 (LUV) 2013 - 2016 06
PLT (M9X1X21)
(Service Lane Part)
104 55573926 | 00.666 PLATE, ATRNS FLEX | PL69 2013 - 2016 01
(Service Lane Part) (LUV,MH8,NT7,NU
5)
105 90325571 | 00.137 SEAL, CR/SHF RR OIL | PL69 (LUV) 2013 - 2016 01
(REFER TO BULLETIN
15-06-01-001) (ACDelco
#90325571) (Service
Lane Part)
106 55585169 | 02.383 BOLT, CR/SHF POSN PL69 (LUV) 2013 - 2016 03

SEN RELUCTOR RING
(PART OF 110)

(Service Lane Part)

107 | 55565543 | 02.383 RING, CR/SHF POSN | PL69 (LUV) 2013-2016 01
SEN RELUCTOR
(PART OF 110)

(Service Lane Part)

108 00.094 BEARING SET, CR/SHF 2012 - 2016

108 90542529 | 00.096 BEARING KIT, CR/SHF | PL69 (LUV) 2013-2016 04
(STANDARD SIZE)
(0.094) (Service Lane
Part)

108 90542530 | 00.096 BEARING KIT, CR/SHF | PL69 (LUV) 2013-2016 04
(-0.25 UNDERSIZE)
(0.094) (Service Lane
Part)




108

90542531

00.096

BEARING KIT, CR/SHF
(-0.50 OVERSIZE)
(0.094) (Service Lane
Part)

PL69 (LUV)

2013 -2016

04

109

90542533

00.096

BEARING KIT, CR/SHF
THR (STANDARD)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

109

90542534

00.096

BEARING KIT, CR/SHF
THR (-0.25
UNDERSIZE) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

109

90542535

00.096

BEARING KIT, CR/SHF
THR (-0.50
UNDERSIZE) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

110

55574335

00.646

CRANKSHAFT, (INCLS
106,107) (Service Lane
Part)

PL69 (LUV)

2013 -2016

01

111

NS

PLATE, CR/SHF BRG
CAP TIE

2013 -2016

112

55559650

00.669

BOLT, FLYWHL
(M9X1X23) (Service
Lane Part)

PLGY
(LUV,MF3,MR5,NT
7,NU5)

2013 -2016

06

113

55584381

00.666

FLYWHEEL, ENG (216
MM) (FOR 216MM
CLUTCH) (FOR 2ND
DES SEE 55599020)

(Service Lane Part)

PL69 (LUJ) (1ST
DES)

2012-2013

01

113

55599020

00.666

FLYWHEEL, ENG
(228MM) (Service Lane
Part)

PL69 (LUV)

2013 -2016

01

114

11099231

00.153

PLUG, CR/SHF BRG
CAP TIE PLT HOLE
(M20X1.5X18) (W/
SEALING RING)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

115

90571818

00.060

BOLT, CR/SHF BRG
CAP TIE PLT
(M6X1X60) (Service
Lane Part)

PL69 (LUV)

2013 -2016

12

116

90573503

01.519

PIPE, CYL HD OIL DRN

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

117

24454170

00.060

BOLT, CR/SHF BRG
CAP TIE PLT
(M8X1X65) (Service
Lane Part)

PL69 (LUV)

2013 -2016

20

118

09158338

00.153

PIN, CR/SHF BRG CAP
TIE PLT LOC (Service

PL69 (LUV)

2013 -2016

10




119

NS

SEAL, CR/SHF POSN
SENSOR (PART OF
120)

2013 -2016

120

55571994

02.383

SENSOR, CR/SHF
POSN (INCLS 119)
(ACDelco #213-4691)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

121

11097981

02.383

BOLT, CR/SHF POSN
SEN (M6 X 16 MM,
"E10") (0.206) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

122

09129017

00.206

GUIDE, ENG FRT CVR
BOLT (Service Lane
Part)

PL69 (LUV)

2013 -2016

02

123

90530247

00.293

PIN, CYL HD LOC (OD
13,10MMX11MM
LONG) (Service Lane
Part)

PL69 (LUV)

2013 -2016

02

124

55563372

02.383

SENSOR, KNOCK
(ACDelco #213-4678)

(Service Lane Part)

PL69
(LUV,MF3,MR5)

2013 -2016

01

124

55563372

02.383

SENSOR, KNOCK
(ACDelco #213-4678)

(Service Lane Part)

PL69 (LUV,MH8)

2013 -2016

01

125

11093612

02.383

BOLT, KNOCK SEN
("E12", M8X25) (1.173)

(Service Lane Part)

PL69 (LUV,MH8)

2013 -2016

01

125

11093612

02.383

BOLT, KNOCK SEN
("E12", M8X25) (1.173)

(Service Lane Part)

PL69
(LUV,MF3,MR5)

2013 -2016

01

126

24430307

02.559

BRACKET, ENG WRG
HARN (ENG BLOCK)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

127

11097401

02.559

BOLT, WRG HARN
BRKT (M8X12) (1.062)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

128

90573487

00.303

BUSHING, TMG CHAIN
TENSR SHOE (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

129

55353999

00.724

GUIDE, TMG CHAIN
(INCLS 130) (LONG
NARROW TENSIONER)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

130

90531117

00.724

BOLT, TMG CHAIN
GDE (PART OF 129)
(M6X1X25.5) (Service
Lane Part)

PL69 (LUV)

2013 -2016

02

131

55355345

00.728

SPROCKET, CR/SHF

PL69 (LUV)

2013 -2016

01




133

55574771

00.659

BALANCER, CR/SHF
(ACDelco #55574771)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

134

09129242

00.662

BOLT, CR/SHF BALR
(M14X1.5X78) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

136

90531119

00.724

PIN, TMG CHAIN GDE
(M8X1X13.5) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

137

55565005

00.724

SHOE, TMG CHAIN
TENSR (Service Lane
Part)

PL69 (LUV)

2013 -2016

01

138

55562235

00.724

TENSIONER, TMG
CHAIN (ACDelco
#55562235) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

139

11098763

00.724

BOLT, TMG CHAIN
TENSR (M6X30) (0.539)

(Service Lane Part)

PL69 (LUV)

2013 -2016

02

140

55562234

00.724

CHAIN, CM/SHF TMG
(ACDelco #55562234)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

141

55562224

00.736

BOLT, CM/SHF SPKT
(W/ACTR VLV)
(12X1.5X76) (Service
Lane Part)

PL69 (LUV)

2013 -2016

02

142

55562225

02.383

WHEEL, CM/SHF
POSN SEN EXCITER

(Service Lane Part)

PL69 (LUV,MH8)

2013 -2016

02

142

55562225

02.383

WHEEL, CM/SHF
POSN SEN EXCITER

(Service Lane Part)

PL69
(LUV,MF3,MR5)

2013 -2016

02

143

55562222

00.736

SPROCKET, CM/SHF
(W/ CM/SHF POSN
ACTR) (Service Lane
Part)

PL69 (LUV)

2013 -2016

02

144

55353997

00.724

GUIDE, TMG CHAIN
(SHORT SQUARE
TENSIONER) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

145

11517518

08.900

BOLT,
HFH,M6X1X20,17.9
THD,14.2 0.D.,.9.8,TIN
ZN (TMG CHAIN
TENSR) (ACDelco
#11517518) (Service
Lane Part)

2011 -2016

02




146

55571045

00.643

RING KIT, PSTN (STD)
(*KIT1) (Service Lane
Part)

PL69 (LUV)

2013 -2016

04

146

55571046

00.643

RING KIT, PSTN (+0.5
OVERSIZE) (*KIT1)

(Service Lane Part)

PL69 (LUV)

2013 -2016

04

147

55565720

00.639

RETAINER, PSTN PIN
(*KIT1,KIT2) (Service
Lane Part)

PL69 (LUV)

2013 -2016

08

148

NS

PISTON, (*KIT1,KIT2)

2013 -2016

149

NS

PIN, PSTN (*KIT1,KIT2)

2013 -2016

150

55565720

00.639

RETAINER, PSTN PIN
(*KIT2) (Service Lane
Part)

PL69 (LUV)

2013 -2016

08

151

NS

BUSHING, CONN ROD
(PART OF 153)

2011-2014

152

55568531

00.616

BEARING KIT, CONN
ROD (STD) (Service
Lane Part)

PL69 (LUV)

2013 -2016

04

152

55568532

00.616

BEARING KIT, CONN
ROD (-0.25 U/S) (IDENT
COLOR: BLUE)

(Service Lane Part)

PL69 (LUV)

2013 -2016

04

152

55568533

00.616

BEARING KIT, CONN
ROD (-0.5 U/S) (IDENT
COLOR: WHITE)

(Service Lane Part)

PL69 (LUV)

2013 -2016

04

153

55574618

00.603

ROD, CONN (INCLS
151,154) (Service Lane
Part)

PL69 (LUV)

2013-2014

04

154

55562190

00.623

BOLT, CONN ROD
(PART OF 153)
(M8X1X38) (Service
Lane Part)

PL69 (LUV)

2013-2014

02

K01

55580184

00.629

PISTON, ENG (INCLS
146-149) (STD) (INCLS
PIN, RETAINER,
RINGS) (Service Lane
Part)

PL69 (LUV)

2013 -2016

04

K02

55580186

00.629

PISTON, ENG (INCLS
147-150) (O.S. +0.5)
(INCLS PIN,
RETAINER) (Service
Lane Part)

PL69 (LUV)

2013 -2016

04

K03

00.603

ROD KIT, CONN
(INCLS 151,153,154)

2011-2014




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-002) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 2 CYLINDER HEAD & RELATED PARTS (LUV/1.4B) >

1P00-002 06/23/2010




VUPyI Iyl o AV IJ Julividl Vil o
Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-002) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 2 CYLINDER HEAD & RELATED PARTS (LUV/1.4B) >

Call Part # Group H Description Usage Year Qt

121 90530247 | 00.293 PIN, CYL HD LOC (OD | PL69 (LUV) 2013 -2016 02
13,10MMX11MM
LONG) (Service Lane
Part)

200 25195107 | 02.170 COIL, IGN (MATING PL69 2013 -2016 01
CONN IS 13355825 & (LUV,MH8,NT7,NU
W/SPARK PLUG 5)

BOOT) (ACDelco
#D521C) (Service Lane
Part)

200 25195107 | 02.170 COIL, IGN (MATING PL69 2013-2016 01
CONN IS 13355825 & (LUV,MF3,MR5,NT
W/SPARK PLUG 7,NU5)

BOOT) (ACDelco
#D521C) (Service Lane
Part)

201 11098802 | 02.183 BOLT, IGN COIL PL69 2013 -2016 02
(MB6X1X60) (Service (LUV,MH8,NT7,NU
Lane Part) 5)

201 11098802 | 02.183 BOLT, IGN COIL PL69 2013 -2016 02
(MB6X1X60) (Service (LUV,MF3,MR5,NT
Lane Part) 7,NU5)

202 55594256 | 00.413 BOLT, CM/SHF CVR PL69 (LUV) 2013 -2016 15
(PART OF 204) (INCLS
203) (M6X1X46.5)
(SPECIAL) (Service
Lane Part)

203 NS SLEEVE, CM/SHF CVR 2013 - 2016
BOLT (PART OF
202,204)

204 | 55573746 | 00.386 COVER, CM/SHF PL69 (LUV) 2013-2016 01
(W/BOLT & SEAL)
(INCLS 202,203,205)

(Service Lane Part)

205 | 55573747 |00.423 SEAL, CM/SHF CVR | PL69 (LUV) 2013-2016 01
(PART OF 204)

(Service Lane Part)

206 55585517 | 02.270 SPARK PLUG, (*KIT1) |[PL69 (LUV) 2013-2016 04
(ACDelco #41-121)
(IRIDIUM) (Service
Lane Part)

207 55565512 | 00.519 CAMSHAFT, INT PL69 (LUV) 2013 - 2016 01
(*KIT1) (Service Lane




208

25193666

00.519

CAMSHAFT, EXH
(*KIT1) (Service Lane
Part)

PL69 (LUV)

2013 -2016

01

209

55568460

00.004

BRACKET, ENG LIFT
RR (Service Lane Part)

PL69 (LUV)

2013 -2016

01

210

00.004

BOLT, ENG LIFT BRKT

2011 -2016

210

11096811

08.907

BOLT,
TORX,M8X1.25X20,13.
75 THD,15.5

0D, 8.8, GME00255,MAC
H. HDR-PT (ENG LIFT
BRKT) (Service Lane
Part)

2013 -2016

01

211

55566811

00.293

BOLT, CYL HD
(M9X1.25X121) (BOLT-
LUG) (MUST REPLACE
BOLT WHEN
REMOVED) (Service
Lane Part)

PL69 (LUV)

2013 -2016

12

212

90531765

00.004

BRACKET, ENG LIFT

(Service Lane Part)

PL69 (LUV)

2013 -2016

02

213

11096811

08.907

BOLT,
TORX,M8X1.25X20,13.
75 THD,15.5

0D, 8.8, GME00255,MAC
H. HDR-PT (ENG LIFT
BRKT) (Service Lane
Part)

2011 -2016

02

214

90500560

03.275

STUD, EXH MANIF
(M8X1X45) (*KIT1)

PL69 (LUV)

2013 -2016

08

215

55568431

00.293

PLUG, CYL HD OIL
GAL (M10X1X8)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

216

55562233

00.289

GASKET, CYL HD
(REPLACE THE
CYLINDER HEAD
BOLTS WHEN GASKET
IS REPLACED OR
WHEN CYLINDER
HEAD IS REMOVED)
(ACDelco #55562233)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

217

55573011

00.269

HEAD, CYL (MCHG)
(INCLS 218,221-
223,230-233) (W/OUT
CAMS AND VALVES)
(MACHINING ONLY)
(*KIT1)

PL69 (LUV)

2013 -2016

01




218

NS

SEAT, INT VLV (PART
OF 217) (*KIT1)

2013 -2016

219

55568831

00.296

VALVE, INT (*KIT1)

(Service Lane Part)

PL69 (LUV)

2013 -2016

08

220

55565339

00.297

VALVE, EXH
(STANDARD) (*KIT1)

(Service Lane Part)

PL69 (LUV,MH8)

2013 -2016

08

220

55565339

00.297

VALVE, EXH
(STANDARD) (*KIT1)

(Service Lane Part)

PL69
(LUV,MF3,MR5)

2013 -2016

08

220

55567796

00.297

VALVE, EXH (.150 O.S.)
(*KIT1) (Service Lane
Part)

PLGY
(LUV,MF3,MH8 MR
5)

2013 -2016

08

220

55567795

00.297

VALVE, EXH (.075 0.S.)
(*KIT1)

PL69
(LUV,MF3,MR5)

2013 -2016

08

220

55567795

00.297

VALVE, EXH (.075 0.S.)
(*KIT1)

PL69 (LUV,MH8)

2013 -2016

08

221

NS

SEAT, EXH VLV (PART
OF 217) (*KIT1)

2013 -2016

222

11059563

00.253

PLUG, CYL HD OIL
GAL (PART OF 217)
(M12X1.5X10) (*KIT1)

(Service Lane Part)

PL69 (LUV)

2013 -2016

02

223

NS

GUIDE, VLV (PART OF
217) (*KIT1)

2013 -2016

224

09158057

00.308

SEAL, VLV STEM OIL
(*KIT1) (Service Lane
Part)

PL69 (LUV)

2013 -2016

16

225

55577562

00.303

SPRING, VLV (*KIT1)

(Service Lane Part)

PL69 (LUV)

2013 -2016

16

226

90529532

00.303

RETAINER, VLV SPR
(*KIT1) (Service Lane
Part)

PL69 (LUV)

2013 -2016

16

227

90529533

00.310

KEY, VLV STEM (*KIT1)

(Service Lane Part)

PL69 (LUV)

2013 -2016

32

228

09128603

00.459

ADJUSTER, HYD VLV
LASH (*KIT1) (Service
Lane Part)

PL69 (LUV)

2013 -2016

16

229

09129211

00.429

ARM, HYD VLV LASH
ADJR (*KIT1) (Service
Lane Part)

PL69 (LUV)

2013 -2016

16

230

55355050

01.750

SLEEVE, OIL FIL TUBE
SUPT (PART OF 217)
(*KIT1) (Service Lane
Part)

PL69 (LUV)

2013 -2016

01

231

NS

CAP, CM/SHF BRG
FRT (PART OF 217)
(*KIT1)

2013 -2016




232

NS

CAP, CM/SHF BRG
(PART OF 217) (*KIT1)

2013 -2016

233

11098763

00.539

BOLT, CM/SHF BRG
CAP (PART OF 217)
(MBX30) (*KIT1)

(Service Lane Part)

PL69 (LUV)

2013 -2016

20

K01

55587168

00.269

HEAD, CYL (W/VLVS)
(INCLS 206-
208,214,217-233)
(W/CAMS AND
VALVES)

PL69 (LUV)

2013 -2016

01




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-003) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 3 FRONT COVER & COOLING (LUV/1.4B) >

1P00-003 03/26/2014

317




VUPyI IHI o AV IJ Julividl Vil o
Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-003) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 3 FRONT COVER & COOLING (LUV/1.4B) >

Call Part # Group H Description Usage Year Qt
y
120 09129017 | 00.206 GUIDE, ENG FRT CVR | PL69 (LUV) 2013 -2016 02
BOLT (Service Lane
Part)
300 55595611 | 00.206 COVER, ENG FRT PL69 (LUV) 2013-2016 01

(WITH O/PMP &
W/PMP) (INCLS 302-
305,307-310,321-
323,328-333,335-343)
(DOES NOT INCL
PLUG 11099272, MUST
ORDER SEPERATELY)
(ALSO SERVICES
OPTIONAL P/N
25195406) (Service

Lane Part)

301 11099541 | 00.206 BOLT, ENG FRT CVR PL69 (LUV) 2013 - 2016 12
(M6X1X42) (Service
Lane Part)

302 55556157 | 01.531 SEAL, ENG FRT CVR PL69 (LUV) 2013 - 2014 01

OIL GAL PLUG (PART
OF 300) (SEAL FOR

WATER PUMP PLUG)
(1.079) (Service Lane

Part)
303 NS PLUG, O/PMP HSG 2013 - 2016
(PART OF 300)
304 55590587 | 01.531 PLUG, ENG FRT CVR | PL69 (LUV) 2013 - 2016 01

OIL GAL (PART OF
300) (M22X1.5X18)
(HEX SLOT) (Service
Lane Part)

305 11022571 | 01.531 SEAL, ENG FRT CVR PL69 (LUV) 2013-2016 01
OIL GAL PLUG (PART
OF 300) (22.2X26.9MM)
(SEAL FOR ENG FRT
CVR OIL GAL PLUG)
(1.653) (ACDelco
#11022571) (Service
Lane Part)

GM Note: P/N 11022571 is not discontinued as shown in Part History information. Part has been reinstated and is available from GMSPO

inventory. Order as needed.




306

11099272

01.609

PLUG, O/PMP OIL FIL
HOLE (TORX 'T45',M18
X1,5) (1.531) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

307

90573622

01.745

VALVE, OIL FIL CHK
(PART OF 300)
(ENGINE FRONT
COVER VALVE) (1.609)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

308

55353187

01.609

VALVE, OIL PRESS
RLF (PART OF 300)
(OIL PUMP) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

309

55352597

01.609

SPRING, OIL PRESS
RLF VLV (PART OF
300) (REGULATOR)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

310

55567755

01.609

PLUG, OIL PRESS RLF
VLV BORE (PART OF
300) (Service Lane
Part)

PL69 (LUV)

2013 -2016

01

311

NS

SLEEVE, WAT OTLT
BOLT (PART OF
312,318)

2013 -2016

312

55355420

01.153

BOLT, WAT OTLT
(PART OF 318) (INCLS
311) ("E10" M6X21)
(0.413) (Service Lane
Part)

PL69 (LUV)

2013 -2016

03

313

55555982

01.251

RETAINER, ENG COOL
THERM HSG PLUG
(PART OF 318)
(ROUND CROSS
SECTION WIRE)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

314

NS

CONNECTOR, ENG
COOL AIR BL HOSE
(PART OF 318)

2013 -2016

315

NS

SEAL, ENG COOL AIR
BL HOSE FTG (O
RING) (PART OF 318)

2013 -2016

316

55555982

03.682

RETAINER, ENG COOL
TEMP SEN (PART OF
318) (ROUND CROSS
SECTION WIRE)
(1.251) (Service Lane
Part)

PJ,PLE9

2011-2015

01




317

55591401

03.682

SENSOR, ENG COOL
TEMP (PART OF 318)
(ENGINE TEMP
SENSOR) (TERMINAL
PINS ARE GOLD)
(1.150) (ACDelco
#55591401) (Service
Lane Part)

PJ,PLE9

2011-2015

01

317

55591401

01.150

SENSOR, ENG COOL
TEMP (PART OF 318)
(ENGINE TEMP
SENSOR) (TERMINAL
PINS ARE GOLD)
(ACDelco #55591401)

(Service Lane Part)

PJ,PLE9

2011-2015

01

318

25193922

01.153

OUTLET, WAT (INCLS
311-317,319) (ACDelco
#15-11105) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

319

55562045

01.154

SEAL, CLNT OTLT (O
RING) (PART OF 318)
(ACDelco #15-34407)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

320

55562793

00.207

GASKET, ENG FRT
CVR (ACDelco
#55562793) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

321

11099521

01.079

BOLT, W/PMP (PART
OF 300) ('E10', M6X25)
(1.069) (Service Lane
Part)

PL69 (LUV)

2013 -2016

05

322

NS

COVER, W/PMP ENG
COOL CHMBR (PART
OF 300,329)

2013 -2016

323

NS

HUB, W/PMP PUL
(PART OF 300,329)

2011-2014

324

55565243

01.062

PULLEY, W/PMP (6
GROOVES) (ACDelco
#55565243) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

324

90531737

01.062

PULLEY, W/PMP (5
GROOVES) (ACDelco
#90531737) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

325

93334547

01.062

BOLT, W/PMP PUL
(M8X1.25X18) (TORX
HEAD) (0.004) (Service
Lane Part)

PL69 (LUV)

2013 -2016

03




326 55564507 | 00.206

BOLT, ENG FRT CVR
(M6X1X60) (Service
Lane Part)

PL69 (LUV)

2013 -2016

02

327 11099551 | 00.206

BOLT, ENG FRT CVR
(M6X1X52) (Service
Lane Part)

PL69 (LUV)

2013 -2016

04

328 55568033 | 01.123

SEAL, W/PMP (PART
OF 300) (ACDelco
#55568033) (Service
Lane Part)

PL69 (LUV)

2013-2014

01

329 25192709 | 01.069

PUMP, WAT (INCLS
322,323,336-
338,341,342) (PART OF
300) (GPM) (WHEN
ORD WTR PUMP ALSO
ORDER SEAL
55568033 FOR ALL
APPL) (ACDelco #251-
779) (Service Lane
Part)

PL69 (LUV)

2013-2014

01

User Note: CHG OUT 2 OF GM # 11099521

330 55593034 | 01.246

THERMOSTAT, ENG
COOL (W/WAT INL)
(INCLS 331,333) (PART
OF 300) (ACDelco
#131-180) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

330 55593034 | 01.073

THERMOSTAT, ENG
COOL (W/WAT INL)
(INCLS 331,333) (PART
OF 300) (1.246)
(ACDelco #131-180)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

331 55565619 | 01.252

SEAL, ENG COOL
THERM HSG (PART OF
300,330) (TEAR DROP
SHAPE) (ACDelco
#55565619) (Service
Lane Part)

PL69 (LUV)

2013-2014

01

332 11099521 | 01.251

BOLT, ENG COOL
THERM HSG (PART OF
300) ('E10', M6X25)
(1.069) (Service Lane
Part)

PL69 (LUV)

2013 -2016

03

333 NS

THERMOSTAT, ENG
COOL (PART OF
300,330)

2013 -2016




334

11094791

00.206

BOLT, ENG FRT CVR
(M10X1.5X45 TORX)
(9.173) (Service Lane
Part)

PL69 (LUV)

2013 -2016

02

335

25193519

00.213

SEAL, CR/SHF FRT OIL
(ACDelco #296-26)

(Service Lane Part)

PLGY

2011 -2016

01

336

NS

BEARING, W/PMP
(PART OF 300,329)

2011-2014

337

NS

SEAT, W/PMP SEAL
(PART OF 300,329)

2013 -2016

338

NS

SEAL, W/PMP DRV
SHF (PART OF
300,329)

PL69 (LUV)

2013 -2016

338

01.105

SEAL, W/PMP DRV
SHF (PART OF
300,329)

2013 -2016

339

NS

PLUG, W/PMP (PART
OF 300)

2013 -2016

340

55556157

01.079

SEAL, W/PMP (O RING)
(PART OF 300) (SEAL
FOR WATER PUMP
PLUG) (Service Lane
Part)

PL69 (LUV)

2013-2014

01

341

NS

ADAPTER, W/PMP INL
(PART OF 300,329)

2011-2014

342

NS

IMPELLER, W/PMP
(PART OF 300,329)

2013 -2016

343

11099272

00.206

PLUG, ENG FRT CVR
HOLE (PART OF 300)
(TORX 'T45',M18 X 1,5)
(1.531) (Service Lane
Part)

PL69 (LUV)

2013 -2016

01

344

55566932

02.383

SENSOR, CM/SHF
POSN (ACDelco #213-
4689) (Service Lane
Part)

PL69 (LUV)

2013 -2016

02

345

11518061

08.900

BOLT, HFH, M6X1X13,
10 THD, 14.2 OD,
GMW25M (8.8)
STL,GMW14C-PT
(CM/SHF POSN ACTR
VLV SOL) (Service
Lane Part)

2011 -2016

06

346

55562223

00.736

SOLENOID, CM/SHF
POSN ACTR SOL VLV
(W/SEAL) (Service
Lane Part)

PL69 (LUV)

2013 -2016

02




347 55592715 | 00.736 SEAL, CM/SHF POSN | PL69 (LUV) 2013-2016 02
ACTR SOL VLV
(Service Lane Part)

K01 01.069 PUMP KIT, WAT 2011 -2014
(INCLS

323,328,329,331,336,34
1)




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-029) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 5 INTAKE MANIFOLD & FUEL RELATED PARTS (LUV/1.4B) >

1P00-029 11/28/2011

503




VUPyI Iyl o AV IJ Julividl Vil o
Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-029) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 5 INTAKE MANIFOLD & FUEL RELATED PARTS (LUV/1.4B) >

Call Part # Group H Description Usage Year Qt
y
500 55565489 | 03.335 BODY, THROT (PART | PL69 (LUV) 2013 - 2016 01

OF 520) (ACDelco
#217-3431) (Service
Lane Part)

501 55568737 | 03.336 BOLT, THROT BODY PL69 (LUV) 2013 -2016 04
(PART OF 520)
(M6X1X40) (Service
Lane Part)

502 | 11609381 |03.330 BOLT, F/INJN FUEL RL | PL69 (LUV) 2013 - 2016 02
(PART OF 520)
(MBX1X13) (17.204)

(Service Lane Part)

503 55575302 | 03.330 NUT, F/INJN FUEL RL | PL69 (LUV) 2013 -2016 01
GND WIRE FERRULE
(PART OF 520)
(M6X1X6.6) (Service
Lane Part)

504 55570148 | 03.330 STRAP, F/INJN FUEL PL69 (LUV) 2013 -2016 01
RL GND (PART OF 520)

(Service Lane Part)

505 | 55565971 | 03.330 RAIL, M/PORT F/INJN | PL69 (LUV) 2013-2016 01
FUEL (PART OF 520)
(SEE GROUP 03 "FUEL
INJECTOR RAIL" FOR
DETAILED
ILLUSTRATED VIEW)

(Service Lane Part)

506 55573210 | 03.275 BOLT, INT MANIF PL69 (LUV) 2013 - 2016 06
(PART OF 520)
(M8X1.25X36) (Service
Lane Part)

507 NS SPACER, INT MANIF 2013-2016
BOLT (PART OF 520)

508 | 55566664 | 03.270 SEAL, INT MANIF PL69 (LUV) 2013 - 2016 01
(PART OF 520)

(Service Lane Part)

509 | 55566662 | 03.373 HOSE, CHRG AIR PL69 (LUV) 2013 - 2016 01
BYPASS VLV VAC
(PART OF 520)




510

55574902

03.373

VALVE, CHRG AR
BYPASS REG SOL
(PART OF 520) (USED
ON THE INTAKE
MANIFOLD) (3.342)
(ACDelco #55574902)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

511

55566661

03.373

HOSE, CHRG AIR
BYPASS VLV (PART
OF 520)

PL69 (LUV)

2013 -2016

01

512

NS

SEAL, MAP SENSOR
(PART OF 513,520)

2013 -2016

513

55567257

03.682

SENSOR, MAP (INCLS
512) (PART OF 520)
(ACDelco #213-4760)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

514

55563672

03.682

BOLT, MAP SEN (PART
OF 520) (M4X1.80X20
16THD) (Service Lane
Part)

PL69
(LUV,MF3,MH8,MR
5NT7,NU5)

2013 -2016

01

515

NS

VALVE, EVAP EMIS
CNSTR PURGE SOL
(W/BRKT) (PART OF
520) (*KIT1)

2013 -2016

516

NS

PIPE, EVAP EMIS
VALVE (PART OF 520)
(*KIT1)

2013 -2016

517

NS

VALVE, EVAP EMIS
CNSTR PURGE PIPE
CHK (PART OF 520)
(*KIT1)

2013 -2016

518

NS

PIPE, EVAP EMIS
VALVE (PART OF 520)
(*KIT1)

2013 -2016

519

NS

FITTING, EVAP EMIS
CNSTR C/VLV PIPE
(PART OF 520) (*KIT1)

2013 -2016

520

55581014

03.265

MANIFOLD, INT
(W/THROT BODY &
M/PORT F/INJR &
FUEL RL) (INCLS 500-
519,521) (ACDelco
#55581014) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

521

55566665

03.336

GASKET, THROT
BODY (PART OF 520)
(ACDelco #219-619)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01




522

55572038

03.373

CLAMP, CHRG AIR
BYPASS VLV HOSE
(PART OF 525)
(CONNECTS TO AIR
BYPASS VLV CHRG
CONNECTOR P/N
55570436) (Service
Lane Part)

PL69 (LUV)

2013 -2016

02

523

55586753

03.373

CLAMP, CHRG AIR
BYPASS VLV TUBE
CONN (CARS BUILT W/
55586753 (11.5 DIAM)
CLAMP) (FOR 1ST DES
SEE 55575956)

(Service Lane Part)

PL69 (LUV) (2ND
DES)

2013-2013

01

523

55575956

03.373

CLAMP, CHRG AIR
BYPASS VLV TUBE
CONN (D 10.5) (CARS
BUILT W/ 55575956
(10.5 DIAM) CLAMP)
(FOR 2ND DES SEE
55586753) (Service
Lane Part)

PL69 (LUV) (1ST
DES)

2013-2013

01

524

55576880

03.373

CLAMP, CHRG AIR
BYPASS VLV HOSE
(YELLOW)
(CONNECTS TO
TURBO WASTEGATE
ACTR P/N 55562185)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

525

25193343

01.762

PIPE, PCV (W/ CHRG
AIR BYPASS TUBE)
(INCLS 522,526)
(10.5MM DIA) (WILL
NEED TO USE CLAMP
55575956) (ACDelco
#25193343) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

526

NS

CLIP, PCV TUBE
(PART OF 525)

2013 -2016

527

55568736

01.762

BRACKET, PCV HOSE
CLIP (Service Lane
Part)

PL69 (LUV)

2013 -2016

02




528

11611173

03.373

CLIP, CHRG AIR
BYPASS VLV TUBE
(2LINES) (W/SWIVEL)
(HOLDS ONE 5MM DIA
AND ONE 8MM DIA
HOSE) (5.387) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

K01

55573017

03.130

VALVE, EVAP EMIS
CNSTR PURGE SOL
(INCLS 515-519)
(W/FITTING; USE T/W
MATING CONN 2 WAY
W/LEADS 13384359)
(ACDelco #55573017)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-026) 2013-2016 PL69 ENGINE ASM-1.4L L4

PART 6 EXHAUST MANIFOLD & RELATED PARTS (LUV/1.4B) >
1P00-026 06/23/2010




UUPyI Iyl o AV IJ Julividl Vil o
Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-026) 2013-2016 PL69 ENGINE ASM-1.4L L4
PART 6 EXHAUST MANIFOLD & RELATED PARTS (LUV/1.4B) >

Call Part # Group H Description Usage Year Qt

214 | 90500560 | 03.275 STUD, EXH MANIF PL69 (LUV) 2013-2016 08
(M8X1X45)

600 | 55565352 | 03.604 NUT, EXH MANIF PL69 (LUV) 2013 -2016 08
(M8X1X22) (HEX)

601 NS MANIFOLD, EXH 2013-2016
(PART OF 614) SEE
GROUP 03
"TURBOCHARGER
ASM" FOR DETAILED
ILLUSTRATED VIEW)

602 | 55565351 |03.708 CLAMP, EXH PIPE PL69 2011 - 2016 01
(INCLS 603) (AT
ENGINE)

603 NS BOLT, EXH PIPE 2013-2016
CLAMP (PART OF 602)

604 55572993 | 03.682 SENSOR, HTD OXY PL69 (LUV) 2013-2016 01
(POSN 1) (ACDelco
#213-4764) (Service

Lane Part)

605 55570704 | 03.690 SEAL, CTLTC CONV PL69 (LUV) 2013 - 2016 01
(PART OF 606)

606 55578984 | 03.685 CONVERTER, W/UP PL69 (LUV) 2013 - 2016 01

3WAY CTLTC (INCLS
605,607,609) (Service
Lane Part)

607 | 55569314 | 03.690 SHIELD, CTLTC CONV | PL69 (LUV) 2013-2016 01
FRT HT (PART OF 606)
(AT ENGINE)

608 |90502418 |03.690 NUT, CTLTC CONV PL69 (LUV) 2013 - 2016 01
BRKT (M8) (3.604)

609 11588711 | 08.900 BOLT, HFH,M6X1X16, 2011 -2016 02
10 THD, 14.2 0D, 8.8

STL, GMW3359 (PART
OF 606) (Service Lane

Part)

610 55567323 | 03.275 BOLT, EXH MANIF BR | PL69 (LUV) 2013 - 2016 02
(M8X1X21 16 0D)

611 55569316 | 03.690 BRACKET, CTLTC PL69 (LUV) 2013 - 2016 01
CONV

612 NS BOLT, CHRG AIR CLR 2013 - 2016

COOL PUMP CLA
(PART OF 614)




613

NS

CLAMP, CHRG AIR
CLR COOL PUMP
(PART OF 614)

2013 -2016

614

55565353

03.342

TURBOCHARGER,
ENG (INCLS
601,612,613,615) SEE
GROUP 03
"TURBOCHARGER
ASM" FOR DETAILED
ILLUSTRATED VIEW)

PL69 (LUV)

2013 -2016

01

615

NS

NUT, TURBO (PART
OF 614)

2013 -2016

616

55565348

03.270

GASKET, EXH MANIF
(ACDelco #55565348)

(Service Lane Part)

PL69 (LUV)

2013 -2016

01




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-016) 2013-2016 PL69 ENGINE &
TRANSMISSION MOUNTING (LUV/1.4B, MANUAL TRANSMISSION MF3,MR5) >

1P00-016 04/26/2010




Make: Chevrolet

UM YTHIYIIL Y £V TV Julividl TViViVio

Year: 2013

Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-016) 2013-2016 PL69 ENGINE &
TRANSMISSION MOUNTING (LUV/1.4B, MANUAL TRANSMISSION MF3,MR5) >

Call

Part #

Group

H

Description

Usage

Year

Qt

13248549

04.081

MOUNT, TRANS

(Service Lane Part)

PL69
(LUV,MF3,MR5)

2013 -2016

01

11570514

04.085

BOLT, TRANS MT (AT
TRANS) (M10X1.5X60)
(HEX HD) (45 THD)
(W/FL WA)) (0.002)

(Service Lane Part)

PJ,PLE9

2011-2013

03

13248569

04.083

BRACKET, TRANS MT

(Service Lane Part)

PL69
(LUV,MF3,MR5)

2013 -2016

01

13274851

04.085

BOLT, TRANS MT
BRKT (M12X1.75X40)

(Service Lane Part)

PL69
(LUV,MF3,MR5)

2013 -2016

03

11588742

08.900

BOLT, HFH,
M10X1.5X50, 26 THD,
22.3 0D, 10.9 STL,
GMW3359, M-PT
(MOUNT TO BODY)

(Service Lane Part)

2011 -2016

02

11514597

08.915

NUT, HFH,10X1.5 THD,
9.8 THK, 21.8 OD, 510M
(10) ZF 7111M (MOUNT
TO BODY) (2.383)

(Service Lane Part)

2011 -2016

01

13248477

00.029

BRACKET, ENG MT

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

11588742

08.900

BOLT, HFH,
M10X1.5X50, 26 THD,
22.30D, 10.9 STL,
GMW3359, M-PT (ENG
MT BRKT (AT ENG))

(Service Lane Part)

2011 -2016

03

13347453

00.027

MOUNT, ENG (ACDelco
#13347453) (Service
Lane Part)

PL69 (LUV)

2013 -2016

01

10

11514597

08.915

NUT, HFH,10X1.5 THD,
9.8 THK, 21.8 OD, 510M
(10) ZF 7111M (ENG
MT) (2.383) (Service
Lane Part)

2011 -2016

01




11

11518634

08.900

BOLT,
HFH,M10X1.5X80, 26
THD,22.3
0.D.,10.9,GMW3359
(ENG MT) (Service
Lane Part)

2011 -2016

02

12

11588757

08.900

BOLT,
HFH,M10X1.5X125,22.3
0D, 26
THD,10.9,GMW3359,8
MAT POINT (ENG MT
BRKT (AT ENG))

(Service Lane Part)

2011 -2016

03

13

11518634

08.900

BOLT,
HFH,M10X1.5X80, 26
THD,22.3
0.D.,10.9,GMW3359
(TRANS RR MT)

(Service Lane Part)

2011 -2016

01

14

11589276

08.900

BOLT,
HFH,M12X1.75X55,THD
41,26.6
0OD,10.9,GMW3359
(TRANS RR MT BRKT)

(Service Lane Part)

2011 -2016

03

15

13248664

04.083

BRACKET, TRANS RR
MT (Service Lane Part)

PLGY
(LUV,MF3,MR5)

2013 -2016

01

16

13272628

00.029

SHIELD, ENG MT HT

(Service Lane Part)

PLGY

2012-2013

01

17

13377274

04.081

MOUNT, TRANS RR

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

17

13377274

04.081

MOUNT, TRANS RR

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

18

11514598

08.915

NUT, HEX
FLANGE,M12X1.75X12,
26 0D,10,7111M,
(TRANS RR MT)

(Service Lane Part)

2011 -2016

02

19

11589284

08.900

BOLT,
HFH,M12X1.75X135.9,
45 THD, 26.6 OD, 10.9,
GMW3359, MAT
POINT, REDUCED
BODY (TRANS RR MT
(AT DRIVETRAIN &
FRT SUSP FRM))

(Service Lane Part)

2011 -2016

02




20 11569601 | 04.085 BOLT, TRANS FRT MT | PJ,PL69 2011 -2016 01
(M12X1.75X108.4)
(7.014) (Service Lane
Part)

21 13367488 | 04.081 MOUNT, TRANS FRT PL69 2013-2016 01
(Service Lane Part) (LUV,MF3,MR5)

22 11518651 | 04.085 BOLT, TRANS FRT MT | PL69 2013-2015 02

(AT TRANS) (BRACKET
TO BODY)
(M12X1.75X71) (5.383)

(Service Lane Part)

(LUV,MF3,MR5)




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-020) 2013-2016 PL69 ENGINE &

1P00-020 03/23/2010




UM YTHIYIIL Y £V TV Julividl TViViVio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-020) 2013-2016 PL69 ENGINE &
TRANSMISSION MOUNTING (LUV/1.4B, AUTOMATIC TRANSMISSION MH8) >

Call Part # Group H Description Usage Year Qt
y
1 13248550 | 04.081 MOUNT, TRANS PJ,PL6E9 2013 -2016 01
(Service Lane Part) (LUV,MHS8)
2 11570514 | 00.002 BOLT, ENG MT (AT PJ,PL69 2011 -2016 03

ENG) (M10X1.5X60)
(HEX HD) (45 THD)
(W/FL WA)) (Service
Lane Part)

3 11588742 | 08.900 BOLT, HFH, 2011 -2016 02
M10X1.5X50, 26 THD,
22.3 0D, 10.9 STL,
GMW3359, M-PT
(TRANS MT) (Service
Lane Part)

4 11514597 | 08.915 NUT, HFH,10X1.5 THD, 2011 -2016 02
9.8 THK, 21.8 OD, 510M
(10) ZF 7111M (TRANS
MT) (2.383) (Service
Lane Part)

5 11570514 | 00.002 BOLT, ENG MT (AT PJ,PLE9 2011 - 2016 03
ENG) (M10X1.5X60)
(HEX HD) (45 THD)
(W/FL WA)) (Service
Lane Part)

6 13347453 | 00.027 R MOUNT, ENG (ACDelco | PL69 (LUV) 2013-2016 01
#13347453) (Service
Lane Part)

7 11518634 | 08.900 BOLT, 2011 - 2016 02
HFH,M10X1.5X80, 26
THD,22.3
0.D.,10.9,GMW3359
(ENG MT) (Service
Lane Part)

8 11588757 | 08.900 BOLT, 2011 - 2016 03
HFH,M10X1.5X125,22.3
OD,26
THD,10.9,GMW3359,8
MAT POINT (ENG MT
BRKT (AT ENG))

(Service Lane Part)

9 13248477 | 00.029 R BRACKET, ENG MT PL69 (LUV) 2013 -2016 01

(Service Lane Part)




10

11589283

08.900

BOLT,
HFH,M12X1.75X125.9,4
5 THD,26.6

0D, 10.9,GMW3359, M-
PT,REDUCED BO
(TRANS RR MT)

(Service Lane Part)

2011 -2016

01

11

11589276

08.900

BOLT,
HFH,M12X1.75X55,THD
41,26.6
0OD,10.9,GMW3359
(ENG MT) (Service
Lane Part)

2011 -2016

03

12

22976118

04.083

BRACKET, TRANS RR
MT (Service Lane Part)

PL69 (LUV,MH8)

2013 -2016

01

13

13272628

00.029

SHIELD, ENG MT HT

(Service Lane Part)

PLGY

2012-2013

01

14

13377274

04.081

MOUNT, TRANS RR

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

14

13377274

04.081

MOUNT, TRANS RR

(Service Lane Part)

PL69 (LUV)

2013 -2016

01

15

11589284

08.900

BOLT,
HFH,M12X1.75X135.9,
45 THD, 26.6 OD, 10.9,
GMW3359, MAT
POINT, REDUCED
BODY (TRANS RR MT
(AT DRIVETRAIN &
FRT SUSP FRM))

(Service Lane Part)

2011 -2016

02

16

11514598

08.915

NUT, HEX
FLANGE,M12X1.75X12,
26 0D,10,7111M,
(TRANS RR MT)

(Service Lane Part)

2011 -2016

02

17

11569601

04.085

BOLT, TRANS FRT MT
(M12X1.75X108.4)
(7.014) (Service Lane
Part)

PJ,PLE9

2011 -2016

01

18

13332884

08.900

BOLT, HFH,
M10X1.5X75, 10.9, 22.3
OD, 70.4 THRD,
GMW3359 (TRANS FRT
MT (AT TRANS))

(Service Lane Part)

2011 -2016

01




19

11588742

08.900

BOLT, HFH,
M10X1.5X50, 26 THD,
22.3 0D, 10.9 STL,
GMW3359, M-PT
(TRANS FRT MT (AT
TRANS)) (Service Lane
Part)

2011 -2016

02

20

13268880

04.081

MOUNT, TRANS FRT

(Service Lane Part)

PL69 (LUV,MH8)

2013 -2016

01




UM YTHIYHIL Y £V TV Julivial Ivivivio

Model: Cruze (Carryover Model)

Year: 2013

Make: Chevrolet

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-015) 2013-2016 PL69 ENGINE TO

TRANSMISSION MOUNTING (LUV/1.4B, AUTOMATIC MH8) >

1P00-015 06/14/2011




Make: Chevrolet

UM YTHIYIIL Y £V TV Julividl TViViVio

Year: 2013

Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-015) 2013-2016 PL69 ENGINE TO

TRANSMISSION MOUNTING (LUV/1.4B, AUTOMATIC MHS8) >

Call

Part #

Group

H

Description

Usage

Year

Qt

90351708

00.685

PIN, TRANSAXLE LOC
(18.5MM OD X12MM
LONG) (0.219) (Service
Lane Part)

PLGY
(LUV,MF3,MH8 MR
5)

2013 -2016

02

11588468

04.115

BOLT, TRANSAXLE
T/CV (M10X1.5X15)

(Service Lane Part)

PJ,PK,PL (MH8)

2012-2014

03

55565760

00.666

PLATE, A/TRNS FLEX

(Service Lane Part)

PJ,PL69
(LUW,MH8,MH9)

2013-2013

01

55573926

00.666

PLATE, A/TRNS FLEX

(Service Lane Part)

PLGY
(LUV,MH8,NT7,NU
5)

2013 -2016

01

11589278

08.900

BOLT,
HFH,M12X1.75X75.9,45
THD,26.6
0OD,10.9,GMW3359,RE
DUCED BODY
(TRANSAXLE) (Service
Lane Part)

2011 -2016

03

24257545

00.679

COVER, TRANS CONV

(Service Lane Part)

PL69 (MH8)

2013 -2016

01

11589274

08.900

BOLT, HFH,
M12X1.75X45.8, 31.4
THD, 26.6 OD, 10.9,
GMW3359,
(TRANSAXLE) (Service
Lane Part)

2011 -2016

01

11589276

08.900

BOLT,
HFH,M12X1.75X55,THD
41,26.6
0OD,10.9,GMW3359
(TRANSAXLE) (Service
Lane Part)

2011 -2016

01

24243755

04.104

PLUG, T/CV HSG ACC
HOLE (GROOVE THK
5MM) (Service Lane
Part)

PJ,PK,PL
(MH8,MH9)

2013-2014

01

11515767

08.900

BOLT,
HFH,M10X1.5X35,32TH
D,22.3
0.D.,MACH,10.9,7114M
(TRANSAXLE) (T/W
12345493) (Service

2011 -2016

02




10

55571538

00.669

BOLT, AITRNS FLEX
PLT (M9X1X21)

(Service Lane Part)

PL69 (LUV)

2013 -2016

06

11

24245537

04.085

STUD, TRANSAXLE
(M10X1.5X20/22) (55
OAL, 9.8, FNSH
GMW4700 ZINC
NICKEL TYPE A)

(Service Lane Part)

PL69 (MH8)

2012-2015

01

12

11514597

08.915

NUT, HFH,10X1.5 THD,
9.8 THK, 21.8 OD, 510M
(10) ZF 7111M
(TRANSAXLE) (2.383)

(Service Lane Part)

2011 -2016

01




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-024) 2013-2016 PL69 ENGINE TO
TRANSMISSION MOUNTING (LUV/1.4B, MANUAL MF3,MR5) >

1P00-024 12/04/2014




Make: Chevrolet

UM YTHIYIIL Y £V TV Julividl TViViVio

Year: 2013

Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-024) 2013-2016 PL69 ENGINE TO

TRANSMISSION MOUNTING (LUV/1.4B, MANUAL MF3,MR5) >

Call Part # Group H Description Usage Year Qt
y
1 55578029 | 00.679 COVER, TRANS CONV | PL69 (MF3,MR5) 2012 - 2016 01
(Service Lane Part)
2 11515778 | 08.900 BOLT, 2011 - 2016 03
HFH,M12X1.75X45,40
THD,26.6
0D,10.9,7114M,P-
POINT. (TRANS)
(Service Lane Part)
3 11097741 | 04.085 BOLT, TRANS (AT OIL | PJ,PL69 2013-2016 03
PAN) (REAR) (9.171) (MF3,MR5,MZ0)
4 55584381 | 00.666 FLYWHEEL, ENG (216 | PL69 (LUJ) (1ST 2012-2013 01
MM) (FOR 216 MM DES)
CLUTCH) (FOR 2ND
DES SEE 55599020)
(Service Lane Part)
4 55599020 | 00.666 FLYWHEEL, ENG PL69 (LUV) 2013-2016 01
(228MM) (Service Lane
Part)
5 90351708 | 00.685 PIN, TRANSAXLE LOC | PL69 2013-2016 02
(18.5MM OD X12MM (LUV,MF3,MH8,MR
LONG) (0.219) (Service | 5)
Lane Part)
5 90351708 | 00.685 PIN, TRANSAXLE LOC | PL69 2012 - 2014 02
(18.5MM OD X12MM (LUJ,MF3,MR5)
LONG) (0.219) (Service
Lane Part)
6 55559650 | 00.669 BOLT, FLYWHL PL69 2013-2016 06
(M9X1X23) (Service (LUV,MF3,MR5,NT
Lane Part) 7,NU5)
7 55569127 | 00.886 PLATE, CLU DRVN PL69 2013-2013 01
(USE T/W 09157141 (LUV,MF3,MR5)
CLUTCH PILOT (2ND DES)
SERVICE BEARING)
(228MM CLUTCH DISC)
(FOR 1ST DES SEE
55587035) (Service
Lane Part)
7 55587035 | 00.886 PLATE, CLU DRVN PL69 2013-2013 01
(216MM CLUTCH) (LUV,MF3,MR5)
(FOR 2ND DES SEE (1ST DES)

55569127) (Service
Lane Part)




55565497

00.859

PLATE, CLU PRESS
(USE T/W 09157141
CLUTCH PILOT
SERVICE BEARING)
(216MM CLUTCH)
(FOR 2ND DES SEE
55587528) (Service
Lane Part)

PL69
(LUV,MF3,MR5)
(1ST DES)

2013-2013

01

55587528

00.859

PLATE, CLU PRESS
(T/W 55569127)
(228MM CLUTCH DISC)
(FOR 1ST DES SEE
55565497) (Service
Lane Part)

PL69
(LUV,MF3,MR5)
(2ND DES)

2013-2013

01

90470712

00.862

BOLT, CLU PRESS PLT

(Service Lane Part)

PLGY
(MF3,MR5,NT7,NU
5)

2012 - 2016

06

10

11589276

08.900

BOLT,
HFH,M12X1.75X55,THD
41,26.6

0D, 10.9,GMW3359
(TRANS) (Service Lane
Part)

2011 -2016

02

11

11515767

08.900

BOLT,
HFH,M10X1.5X35,32TH
D,22.3
0.D.,MACH,10.9,7114M
(TRANS (AT OIL PAN))
(T/W 12345493)

(Service Lane Part)

2013 -2016

02

12

11097631

04.085

BOLT, TRANS ("E14"
M10 X 50) (6.606)

(Service Lane Part)

PJ,PLE9
(MF3,MR5,MZ0)

2012-2014

01

13

09157141

00.649

ADAPTER, CLU PILOT
BRG (Service Lane
Part)

PL69 (MR5)

2012 - 2016

01

13

09157141

00.649

ADAPTER, CLU PILOT
BRG (Service Lane
Part)

PL69 (MF3,MZ0)

2011 -2016

01

14

11514597

08.915

NUT, HFH,10X1.5 THD,
9.8 THK, 21.8 OD, 510M
(10) ZF 7111M (TRANS)
(2.383) (Service Lane
Part)

2011 -2016

01




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-021) 2011-2016 P69 CLUTCH (MANUAL
TRANSMISSION MZ0) >

1P00-021 04/09/2014




UM YTHIYIIL Y £V TV Julividl TViViVio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-021) 2011-2016 P69 CLUTCH (MANUAL
TRANSMISSION MZ0) >

Call

Part #

Group

Description

Usage

Year

Qt

55565497

00.859

PLATE, CLU PRESS
(USE T/W 09157141
CLUTCH PILOT
SERVICE BEARING)
(216MM CLUTCH)
(FOR 2ND DES SEE
55587528) (Service
Lane Part)

PJ,PL69 (MZ0)
(1ST DES)

2012-2013

01

55587528

00.859

PLATE, CLU PRESS
(T/W 55569127)
(228MM CLUTCH DISC)
(FOR 1ST DES SEE
55565497) (Service
Lane Part)

PJ,PL69 (MZ0)
(2ND DES)

2013-2013

01

55569127

00.886

PLATE, CLU DRVN
(USE T/W 09157141
CLUTCH PILOT
SERVICE BEARING)
(228MM CLUTCH DISC)
(FOR 1ST DES SEE
55587035) (Service
Lane Part)

PJ,PL69 (MZ0)
(2ND DES)

2013-2013

01

55587035

00.886

PLATE, CLU DRVN
(216MM CLUTCH)
(FOR 2ND DES SEE
55569127) (Service
Lane Part)

PJ,PL69 (MZ0)
(1ST DES)

2013-2013

01

55584381

00.666

FLYWHEEL, ENG (216
MM) (FOR 216MM
CLUTCH) (FOR 2ND
DES SEE 55599020)

(Service Lane Part)

PJ,PL69 (LUW)
(1ST DES)

2012-2013

01

55584381

00.666

FLYWHEEL, ENG (216
MM) (FOR 216MM
CLUTCH) (FOR 2ND
DES SEE 55599020)

(Service Lane Part)

PL69 (LWE,MZ0)
(1ST DES)

2013-2013

01

55599020

00.666

FLYWHEEL, ENG
(228MM) (FOR 228MM
CLUTCH DISC) (FOR
1ST DES SEE
55584381) (Service
Lane Part)

PJ,PL69 (LUW)
(2ND DES)

2012-2013

01




55599020

00.666

FLYWHEEL, ENG
(228MM) (FOR 228MM
CLUTCH DISC) (FOR
1ST DES SEE
55584381) (Service
Lane Part)

PL69 (LWE,MZ0)
(2ND DES)

2013-2013

01

90281475

00.629

SLEEVE, CYL (10.5MM
OD) (1.652) (Service
Lane Part)

PJ,PL69 (LUW)

2011 -2016

02

90281475

00.629

SLEEVE, CYL (10.5MM
OD) (1.652) (Service
Lane Part)

PL69 (LWE)

2012 - 2016

02

90351708

00.629

SLEEVE, CYL (18.5MM
OD X12MM LONG)
(0.219) (Service Lane
Part)

PJ,PL69 (LUW)

2011 -2016

02

90351708

00.629

SLEEVE, CYL (18.5MM
OD X12MM LONG)
(0.219) (Service Lane
Part)

PL69 (LWE)

2013 -2016

02

11515778

08.900

BOLT,
HFH,M12X1.75X45,40
THD,26.6
0D,10.9,7114M,P-
POINT. (TRANS)

(Service Lane Part)

2011 -2016

03

11588740

08.900

BOLT, HFH,
M10X1.5X40, 30 THD,
22.3 0D, 10.9,
GMW3359, M-PT
(TRANS (AT OIL PAN))
(ACDelco #11588740)

(Service Lane Part)

2011 -2016

03

11514597

08.915

NUT, HFH,10X1.5 THD,
9.8 THK, 21.8 OD, 510M
(10) ZF 7111M (TRANS)
(2.383) (Service Lane
Part)

2011 -2016

01

55559650

00.669

BOLT, FLYWHL
(M9X1X23) (Service
Lane Part)

PJ,PL6E9 (LUW)

2011 -2016

06

55559650

00.669

BOLT, FLYWHL
(M9X1X23) (Service
Lane Part)

PL69 (LWE)

2013 -2016

06

90470712

00.862

BOLT, CLU PRESS PLT

(Service Lane Part)

PLGY
(LUW,MZ0,NT7,NU
5)

2012 - 2016

06

90470712

00.862

BOLT, CLU PRESS PLT

PL69 (LWE,MZ0)

2013 -2016

06




90470712

00.862

BOLT, CLU PRESS PLT

(Service Lane Part)

PJ69
(LUW,MZ0,NT7)

2012-2015

06

10

11098452

00.780

BOLT, CLUACTR CYL

(Service Lane Part)

PJ,PL69 (MZ0)

2012 - 2016

03

11

55593577

00.780

CYLINDER, CLU ACTR

(Service Lane Part)

PJ,PL69 (MZ0)

2013 -2016

01

12

11589276

08.900

BOLT,
HFH,M12X1.75X55,THD
41,26.6

0D, 10.9,GMW3359
(TRANS) (Service Lane
Part)

2011 -2016

02

13

11097631

04.085

BOLT, TRANS ("E14"
M10 X 50) (6.606)

(Service Lane Part)

PJ,PL69
(MF3,MR5,MZ0)

2012-2014

01

14

09157141

00.649

ADAPTER, CLU PILOT
BRG (Service Lane
Part)

PL69 (MF3,MZ0)

2011 -2016

01




Make: Chevrolet

UM YTHIYHIL Y £V 1TV Juldivial vt

Year: 2013
TRANSMISSION MF3,MR5) >

Model: Cruze (Carryover Model)
C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-022) 2012-2016 PL69 CLUTCH (MANUAL

1P00-022 04/09/2014




VUPyI Iyl o AV IJ Julividl Vil o
Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-022) 2012-2016 PL69 CLUTCH (MANUAL
TRANSMISSION MF3,MR5) >

Call Part # Group H Description Usage Year Qt
y
1 55584381 00.666 FLYWHEEL, ENG (216 | PL69 (LUJ) (1ST 2012-2013 01
MM) (FOR 216MM DES)

CLUTCH) (FOR 2ND
DES SEE 55599020)

(Service Lane Part)

1 55599020 | 00.666 FLYWHEEL, ENG PL69 (LUV) 2013-2016 01
(228MM) (Service Lane
Part)

1 55599020 | 00.666 FLYWHEEL, ENG PL69 (LUJ) (2ND 2013-2013 01

(228MM) (FOR 228MM | DES)
CLUTCH DISC) (FOR
1ST DES SEE
55584381) (Service
Lane Part)

2 11514597 | 08.915 NUT, HFH,10X1.5 THD, 2011 -2016 01
9.8 THK, 21.8 OD, 510M
(10) ZF 7111M (TRANS)
(2.383) (Service Lane
Part)

3 11515778 | 08.900 BOLT, 2011 - 2016 03
HFH,M12X1.75X45,40
THD,26.6
0D,10.9,7114M,P-
POINT. (TRANS)

(Service Lane Part)

4 11097741 | 04.085 BOLT, TRANS (AT OIL | PJ,PL69 2012 - 2016 03
PAN) (9.171) (MF3,MR5,MZ0)

5 55559650 | 00.669 BOLT, FLYWHL PL69 2013-2016 06
(M9X1X23) (Service (LUV,MF3,MR5,NT
Lane Part) 7,NU5)

6 55569127 | 00.886 PLATE, CLU DRVN PL69 2013-2013 01
(USE T/W 09157141 (LUV,MF3,MR5)
CLUTCH PILOT (2ND DES)

SERVICE BEARING)
(228MM CLUTCH DISC)
(FOR 1ST DES SEE
55587035) (Service

Lane Part)
6 55587035 | 00.886 PLATE, CLU DRVN PL69 2013-2013 01
(216MM CLUTCH) (LUV,MF3,MR5)

(FOR 2ND DES SEE (1ST DES)
55569127) (Service
Lane Part)




7 55565497 | 00.859 PLATE, CLU PRESS PL69 2013-2013 01
(USE T/W 09157141 (LUV,MF3,MR5)
CLUTCH PILOT (1ST DES)
SERVICE BEARING)
(216MM CLUTCH)
(FOR 2ND DES SEE
55587528) (Service
Lane Part)

7 55587528 | 00.859 PLATE, CLU PRESS PL69 2013-2013 01
(T/W 55569127) (LUV,MF3,MR5)
(228MM CLUTCH DISC) | (2ND DES)
(FOR 1ST DES SEE
55565497) (Service
Lane Part)

8 90470712 | 00.862 BOLT, CLU PRESS PLT | PL69 2012 - 2016 06
(Service Lane Part) (MF3,MR5,NT7,NU

5)

9 55593577 | 00.780 CYLINDER, CLU ACTR | PL69 (MF3) 2013-2016 01
(Service Lane Part)

9 55593577 | 00.780 CYLINDER, CLU ACTR | PJ,PL69 (MR5) 2013 -2016 01
(Service Lane Part)

10 11098452 | 00.780 BOLT, CLUACTR CYL | PL69 (MF3,MR5) 2012 - 2016 03
(Service Lane Part)

11 11097631 | 04.085 BOLT, TRANS ("E14" PJ,PL6E9 2012 - 2014 01
M10 X 50) (6.606) (MF3,MR5,MZ0)
(Service Lane Part)

12 11589276 | 08.900 BOLT, 2011 -2016 02
HFH,M12X1.75X55,THD
41,26.6
0D, 10.9,GMW3359
(TRANS) (Service Lane
Part)

13 09157141 | 00.649 ADAPTER, CLU PILOT | PL69 (MR5) 2012 - 2016 01
BRG (Service Lane
Part)

13 09157141 | 00.649 ADAPTER, CLU PILOT | PL69 (MF3,MZ0) 2011 -2016 01

BRG (Service Lane
Part)




UM YTHIYHIL Y £V TV Julivial Ivivivio

Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-023) 2012-2016 P69 CLUTCH PEDAL &

CYLINDERS (MANUAL TRANSMISSION MZ0,MF3,MR5) >
1P00-023 01/27/2011




UU'JyI IHI o AV IJ Julividl Vil o
Make: Chevrolet Year: 2013 Model: Cruze (Carryover Model)

C - Chevrolet >2013 >P - 1P1 - Cruze (Carryover Model) >00 - 4-CYLINDER ENGINE >(1P00-023) 2012-2016 P69 CLUTCH PEDAL &
CYLINDERS (MANUAL TRANSMISSION MZ0,MF3,MR5) >

Call Part # Group H Description Usage Year Qt
y
1 55564362 | 00.785 HOSE, CLU M/CYL PJ,PLE9 (MZ0) 2012 - 2016 01
RSVR (Service Lane
Part)
1 55564362 | 00.785 HOSE, CLU M/CYL PL69 (MF3,MR5) 2012 - 2016 01
RSVR (Service Lane
Part)
2 NS CLIP, CLU ACTR CYL 2012 - 2016
PIPE (PART OF 3)
3 25184426 | 00.785 PIPE, CLUACTRCYL | PL69 (MF3,MR5) 2012 - 2016 01

RR (INCLS 2,33)

(Service Lane Part)

3 25184426 | 00.785 PIPE, CLU ACTRCYL | PJ,PL69 (MZ0) 2012 - 2016 01
RR (INCLS 2,33)

(Service Lane Part)

4 13107446 | 00.785 CLIP, CLUACTRCYL | PJ,PL69 (MZ0) 2012 - 2016 01
PIPE (12.8MM WIDE)
(4.8-6 OD) (3.454)

(Service Lane Part)

GM Note: P/N 13107446 is not discontinued as shown in Part History information. Part has been reinstated and is available from GMSPO
inventory. Order as needed.

4 13107446 | 00.785 CLIP, CLUACTRCYL |PL69 (MF3,MR5) | 2012-2016 01
PIPE (12.8MM WIDE)
(4.8-6 OD) (3.454)

(Service Lane Part)

GM Note: P/N 13107446 is not discontinued as shown in Part History information. Part has been reinstated and is available from GMSPO

inventory. Order as needed.

5 55352050 | 00.785 ELBOW, CLU ACTR PL (MR5,FW?7) 2012 - 2016 01
CYL PIPE (INCLS 11) | (EXC KL9)

(Service Lane Part)

5 55352050 | 00.785 ELBOW, CLU ACTR PJ,PL (MF3,FW7) |2012-2016 01
CYL PIPE (INCLS 11) | (EXC KL9)

(Service Lane Part)

5 55352050 | 00.785 ELBOW, CLU ACTR PJ,PL (MZ0) 2012 - 2014 01
CYL PIPE (INCLS 11)

(Service Lane Part)

6 55352049 |00.785 SLEEVE, CLU ACTR PL69 2012 - 2016 01
CYL PIPE (Service (MF3,MR5,MZ0)
Lane Part)

7 11098452 | 00.780 BOLT, CLUACTR CYL | PL69 (MF3,MR5) 2012 - 2016 03
(Service Lane Part)

7 11098452 | 00.780 BOLT, CLUACTR CYL | PJ,PL69 (MZ0) 2012 - 2016 03

(Service Lane Part)




55593577

00.780

CYLINDER, CLU ACTR
(INCLS 9,10) (Service
Lane Part)

PL69 (MF3)

2013 -2016

01

55593577

00.780

CYLINDER, CLU ACTR
(INCLS 9,10) (Service
Lane Part)

PJ,PL69 (MZ0)

2013 -2016

01

55593577

00.780

CYLINDER, CLU ACTR
(INCLS 9,10) (Service
Lane Part)

PJ,PL69 (MR5)

2013 -2016

01

09200965

00.785

SEAL, CLU ACTR CYL
PIPE (PART OF 8) (TO
CYLINDER) (Service
Lane Part)

PLGY
(MF3,MR5,MZ0)

2012 -2016

01

10

NS

PIPE, CLU ACTR CYL
(PART OF 8)

2012 - 2016

11

NS

CLIP, CLU ACTR CYL
PIPE (PART OF 5)

2012 - 2016

12

09126551

00.785

CLIP, CLU ACTR CYL
PIPE (20MM WIDE)
(12.51D) (Service Lane
Part)

PL69 (MF3,MR5)

2013 -2016

01

13

13265563

04.662

BOLT, BRK M/CYL
(M8X1.25X203) (-
HEX,26 THD) (Service
Lane Part)

PJ,PL69 (FX3)

2011-2015

02

14

13286443

04.662

NUT, BRK M/CYL (W/O
ADHESIVE) (Service
Lane Part)

PJ,PL69 (FX3)

2011-2015

02

15

22908217

04.649

CYLINDER KIT, BRK
MAS (SEE GROUP 04
"BRAKE MASTER
CYLINDER" FOR
DETAILED
ILLUSTRATED VIEW)
(ACDelco #175-0640)

(Service Lane Part)

PJ,PL69 (FX3)

2011-2015

01

16

13331924

00.844

SPRING, CLU PED
RTN (OVER CENTER
SPRING) (Service Lane
Part)

PJ,PL69 (MZ0,FX3)

2013-2013

01

17

13390345

04.625

PEDAL, BRK & CLU
(INCLS 18) (Service
Lane Part)

PJ,PLE9

2013-2015

01

17

13390345

00.830

PEDAL, BRK & CLU
(INCLS 18) (4.625)

(Service Lane Part)

PJ,PLE9

2013-2015

01

18

NS

GASKET, CLU PED
BRKT BR (PART OF 17)

2013 -2016




20

55579997

00.775

CYLINDER, CLU MAS
(INCL 19) (Service
Lane Part)

PLGY
(MF3,MZ0,MR5)

2012-2014

01

21

11514519

08.915

NUT, HEX W/23.75 OD
CON
WA,M8X1.25,7.32THK,9
,PZOR (BRK PED
BRKT) (Service Lane
Part)

2011 -2016

03

22

13254546

00.829

INSULATOR, CLU PED
BRKT (Service Lane
Part)

PL69 (VRG)

2012-2013

01

23

13281351

04.634

BOLT, BRK PED POSN
SEN (Service Lane
Part)

PJ,PLE9

2013-2015

01

24

13252702

03.451

PEDAL, ACCEL (SEE
GROUP 03
"ACCELERATOR
CONTROL" FOR
DETAILED
ILLUSTRATED VIEW)
(ACDelco #13252702)

(Service Lane Part)

PJ,PLE9

2011 -2016

01

25

13281365

03.431

BOLT, ACCEL PED
LVR (Service Lane
Part)

PJ,PLE9

2013 -2016

01

26

13583976

04.625

SENSOR, BRK PED
POSN (AT BRK PED)
(ACDelco #13583976)

(Service Lane Part)

PL69 (MR5)

2013-2015

01

26

13583976

02.447

SENSOR, BRK PED
POSN (AT BRK PED)
(4.625) (ACDelco
#13583976) (Service
Lane Part)

PL69 (MR5)

2013-2015

01

26

13583976

02.447

SENSOR, BRK PED
POSN (AT BRK PED)
(4.625) (ACDelco
#13583976) (Service
Lane Part)

PJ,PL69 (MF3,MZ0)

2013-2015

01

26

13583976

04.625

SENSOR, BRK PED
POSN (AT BRK PED)
(ACDelco #13583976)

(Service Lane Part)

PJ,PL69 (MF3,MZ0)

2013-2015

01

27

13285341

00.829

BUMPER, CLU PED

(Service Lane Part)

PLGY
(MF3,MR5,FX3)

2013 -2016

01

27

13285341

00.829

BUMPER, CLU PED

(Service Lane Part)

PJ,PL69 (MZ0)

2013 -2016

01




29

13281353

04.630

PAD, BRK PED

(Service Lane Part)

PJ,PLE9
(MF3,MR5,MZ0,FX
3)

2013-2015

01

30

13281359

04.630

PAD, CLU PED (NON
SPORT) (*KIT1)

(Service Lane Part)

PL69 (MF3,MR5)

2012 - 2016

01

30

13281359

04.630

PAD, CLU PED (NON
SPORT) (*KIT1)

(Service Lane Part)

PJ,PL69 (MZ0)

2011 -2016

01

31

20995840

00.830

SENSOR, CLU PED
POSN (W/3 TERMINAL)
(4.625) (ACDelco
#20995840) (Service
Lane Part)

PLGY
(MF3,MR5,MZ0)

2013 -2016

01

31

20995840

00.830

SENSOR, CLU PED
POSN (W/3 TERMINAL)
(4.625) (ACDelco
#20995840) (Service
Lane Part)

PJ69 (MZ0)

2013 -2016

01

32

13281351

00.830

BOLT, CLU PED POSN
SEN (4.634) (Service
Lane Part)

PLGY
(MF3,MZ0,MR5)

2013-2013

01

33

90511437

00.785

SEAL, CLUACTR CYL
PIPE (O RING) (PART
OF 3) (TO RR PIPE)

(Service Lane Part)

PJ,PL6E9 (MZ0)

2013 -2016

01

33

90511437

00.785

SEAL, CLUACTR CYL
PIPE (O RING) (PART
OF 3) (TO RR PIPE)

(Service Lane Part)

PL69 (MZ0)

2013 -2016

01

33

90511437

00.785

SEAL, CLUACTR CYL
PIPE (O RING) (PART
OF 3) (TO RR PIPE)

(Service Lane Part)

PLGY
(MF3,MR5,MZ0)

2012 - 2016

01




